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INPATIENT (ED) OPIOID ALTERNATIVES

DISCHARGE OPIOID ALTERNATIVES

ABDO
PAIN

(non-traumatic)

1. IV Ketorolac 10-15 mg or IV Diclofenac 50-75 mg IV or IV Metamizole 500mg-1g
2. IV Acetaminophen (Paracetamol) 1g over 15 min* (adjunct) if patient NBM

3. IV Lidocaine -1.9 mg/kg of 2% Lidocaine (preservative free) over 10-15min (more data needed for patients
with cardiac disease)

4. Ketamine (sub-dissociative dosing)

IV: 0.3 mg/kg over 15 min, +/- continuous |V infusion at 0.15-0.2 mg/kg/h
SQ 0.3 mg/kg over 15 min, +/- continuous SQ infusion at 0.15-0.2 mg/kg/h
Intranasal (IN): 0.5-1 mg/kg (weight-based) q5—10 min

(consider using highly concenirated solufions):

Adults:100 ug/mL
Paeds: 50 ug/mL. No more than 0.3-0.5 mL/per nostril)

PO Acetaminophen (APAP, Paracetamol): 500 mg g8h (max 1500 mg/day based on analgesic ceiling).
Best if combined with Ibuprofen or Naproxen or Diclofenac

PO Ibuprofen: 400 mg g8h x 3 days (max 5 days with 1200 mg/d based on analgesic ceiling)
PO Naproxen: 250-500 mg q12h x 3 days (max 5 days)
PO Diclofenac: 50 mg g8h x 3 days (max 5 days)

PO Ketorolac: 10 mg daily
(analgesic ceiling dose; should not be routinely prescribed as Ibuprofen and Naproxen confer better side-effect profile)

Remember PPl use with NSAIDs
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IV Ketorolac: 10-15 mg IV, Diclofenac 50-75 mg IV, Metamizole 500mg-1000mg IV
(for isolated abdominal wall trauma)

IV Lidocaine: 1.5 malkg of 2% (preservative-free Lidocaine-cardiac or pre-made bags only) over 15 min (max dose 200 mg)

IV Acetaminophen (APAP, Paracetamol): 1 g over 15 min (adjunct + if patient if NBM)
Ketamine (Sub-dissociative Dose Ketamine, SDK)

- IV: 0.1-.03 mg/kg over 15-30 min, +/- continuous IV infusion at 0.15-0.2 mg/kg/h

- SC 01.-0.3 mg/kg over 15-30 min, +/~ continuous SQ infusion at 0.15-0.2 mg/kg/h
- Intranasal (IN): 0.5-1 mg/kg (weight-based) g5—10 min

(consider using highly concenirated solufions):

Adults: 100 ug/mL
Paeds: 50 ug/mL. No more than 0.3-0.5 mL/per nostril)

Regional Block (UGRA) for abdominal wall injuries:
Transversus Abdominis Plane (TAP) Block with:
Bupivacaine w/o Epinephrine: 0.25-0.5%, max 2.5 mg/kg
Bupivacaine w/ Epinephrine: 0.25-0.2%, max 3 mg/kg
Chloroprocaine: 2-3%, max 11 mg/kg

Lidocaine w/o Epinephrine: 0.5-2%, 4.5 mg/kg, max 300 mg
Lidocaine w/ Epinephrine: 0.5-2%, 7 mg/kg, max 500 mg
Ropivacaine: 0.2-1%, max 3 mg/kg

Regional Anaesthesia and Analgesia (for MSK burns (FNB, FICB, Interscalene Block),

chest wall & abdominal wall burns = Serratus Anterior Block (SAB) & Transversus Abdominis (TAP):
Bupivacaine wio Epinephrine: (. 25-0 5%, max 2.5 mg/kg.

Bupivacaine w/ Epinephrine: (.25-0.5%, max 3.0 mg/kg.

Lidocaine w/o Epinephrine: 0.5-2%, 4.5 mg/kg, max 300 mg.

Lidocaine w/ Epinephrine: 0.5-2%, 7 mg/kg, max 500 mg.

Chloroprocaine: 2-3%, max 11 mg/kg.

Ropivacaine: (.2-1%, max 3 mg/kg

Parenteral Regimen (Severe Pain):
IV Ketorolac:10-15 mg IV, Diclofenac 50-7/5 mg IV, Metamizole 500mg-1000mg |

IV Lidocaine: 1.5 mg/kg of 2% (preservative-free Lidocaine -cardiac or pre-made bags only) over 15 min (max dose 200 mg).
Consider continuous infusion at 1.5-2.5 mg/kg/hr.
IV Acetaminophen (APAP, Paracetamol): 1 g over 15 min (as adjunct to opioid/non-opioid)
Ketamine (Sub-dissociative Dose, SDK)

- IV: 0.1-0.3 mg/kg over 15-30 min, +/— continuous IV infusion at 0.15-0.2 mg/kg/h

- 8Q 0.1-0.3 mg/kg over 15-30 min, +/— continuous SQ infusion at 0.15-0_2 mg/kg/h

- Intranasal (IN): 0.5-1 mg/kg (weight-based) q5—10 min (consider using highly concentrated solutions:

Adults:100 pg/mL, Peds: 50 pg/mL. No more than 0.3-0.5 mL/per nostril)

Dexmedetomidine: IV 0.5-1 pgikg over 10-15 min (Bolus); 0.1-0.2 pg/kg/h continous infusion (range 0.1—1pg/kg/h) with fitration as needed.

Clonidine: 0.3-2 meg/kg/hr continuous infusion
Oral Analgesics (if feasible):

Acetaminophen:(APAP, Paracetamol): 500 mg, best if combined with NSAIDs.

Ibuprofen: 400 mg, or Naproxen: 500 mg, or Diclofenac: 50 mg, or Ketorolac: 10 mg.

PO Acetaminophen (APAP, Paracetamol): 500 mg q8h (max 1500 mg/day).
Best if combined with Ibuprofen or Naproxen or Diclofenac

PO Ibuprofen: 400 mg g8h = 3 days (max 5 days with 1200 mg/d)
PO Naproxen: 500 mg q12h x 3 days (max 5 days)

PO Diclofenac: 50 mg qbh = 3 days (max 5 days)

PO Ketorolac: 10 mg daily (analgesic ceiling dose, should not be routinely prescribed as Ibuprofen and
Naproxen confer better side effect profile)

NIvd TVNINOQEY

Topical Capsaicin (0.025-0.15% cream) for abdominal wall trauma
Topical NSAIDs (Diclofenac Cream, Pateh) for abdominal wall trauma
Topical Lidocaine (4-5% patch, 2% cream) for abdominal wall trauma

NIVd XJVH

Do not combine NSAID’s and remember PPI!

SNd(l8

Do not combine NSAID’s and remember PPI!

Do not combine NSAID’s and remember PPI!

Oral/Topical Analgesics:

Ibuprofen: 400 mg, or Naproxen: 500 mg, or Diclofenac: 50 mg, or Ketorolac: 10 mg.
Acetaminophen (APAP, Paracetamol): 500-1000 mg, best if combined with NSAIDs.

Prilocaine + Lidocaine gel, applied topically.

s e Mepivacaine 1-2%, max 9 mg/kg.
Bupivacaine wio epi: 0.25-0.5%, max 2.5 mg/kg. Prilocaiine 4%, max 5 mykg wio epi, T mghky with egi
Bupivacaine with epi: 0.25-0.5%, max 3.0 mg/kg. Procaine 0.25-05% max 6 mykg
Lidot:aine w/o epi: 0.5-2%, 4 5 mg/kg, max 300 mg_ |

Ropivacaine 0.2-1%, max 3 mg/kg
Lidocaine with epi- 0.5-2%, 7 mg/kg, max 500 mg.

E—

PO Ibuprofen: 400 mg g8h = 3 days (max 5 days with 1200 mg/d).

PO Naproxen: 500 mg q12h x 3 days (max 5 days).

PO Diclofenac: 50 mg q8h x 3 days (max 5 days).

PO Acetaminophen (APAP, Paracetamol): 500 mg PO q8h x 3 days (max 1500 mg/day).

Best if combined with NSAID's
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Sodium Channels Blocking Agents

HEADACHE | OrallintranasalRegional Regimens: Aspirin. 325-650 mg q6h x 24-48h Medications Pain Ey'nd romes
(Migraine,
' Acetaminophen/Aspirin/Caffeine (Excedrin): 1-2 caplet
feraen FemeptenfepTnEscne (st TR Wl S T e LI 2 R T SR Local Anesthetics: Acute MSK Pain [fractures, disfocations, subluxations, muscle sprains, strains
Ibuprofen: 400 mg, or Naproxen 500 mg, or Diclofenac 50 mg, or Ketorolac 10 mg. ” Eﬂ ; } ’ ! ! ’
Ibuprofen: 400 mg g8h = 3 days (max 5 days with 1200 mg/d). m - dsMms m]-m:IE‘IE
Acetaminophen (APAP, Paracetamol): 500 mg q8h (max 1500 mg/day). Bestif combined with NSAID's. P 0 aBh >3 days | ¥ 0id) Articane: 4%

Sumatriptan: 100 mg PO (within 1 hour of start of Migraine HA) Naproxen: 500 mg g12h = 3 days (max 5 days)

Bupivacaine wio Bp 0.29-09% | acyte Soft Tissue Pain {laceration, abscess, foreign bodies)
Bupivacaine with epi- 0.25-0.5% | aryte Visceral Pain {renal colic)

Intranasal (IN) Sumatriptan: 5-20 mg dose, repeat after 2h

Regional Anaesthesia and Analgesia (Cervicogenic Headache, Migraine Headache, Tension Headache: Greater/Lesser Ocsipital Nerve Block festaminopten (SPAF, Persceamal ST PR G (e BB oty Bestfcombneduil iR {:.h hl’ﬂ!]l'ﬂl‘.ﬂill& ?_3%' Acute HEl.Ilﬂ[Hﬂlil: Pain (acute herpetic neuralgia)

Bupivacaine w/o epi: 0.25-0 5%, max 2.5 mgikg, Bupivacaine with epi: 0.25-0.5%, max 3.0 mg/kg PO Sumatriptan: 100 mg (no more than 200 mg per 24 h). ::!gl][:ﬂ.ﬂﬂ “nr; Ep{éﬁﬁ-—iﬂi Acute Corneal Abrasion {tE'h'E-EEIﬂE}

Lidu.caine. wio epi: 0.5-2%, 4.5 mg/kg, max laon m.g, Lidocaine with epi: 0.5-2%, 7 mglkg, max 500 mg T S e B e T e i "IE-:E::]:“:‘:_L 13]%{1 - . . _ N N

Mepivacaine 1-2%, mx5mgkg  Ropivacaine 0.2-1%, max 3mghkg : : Chronic MSK pain (flare of Rheumatoid arthritis, osteoarthritis)

Paracervical Block (Intramuscular Injection): PO Rizatriptan: 10 mg (no more than 20 mg per 24h) P"hc?mﬂ: 4%

Bupivacaine wio epi: 0.25-0.5%, max 2.5 mglkg or Bupivacaine with epi: 0.25-0.5%, max 3.0 mg/kg Plﬂ[EHII'IE:.G.E-E-G.E% Chronic HEIIITI'[IH“’IiE Pain I:FﬂE-t-l'IEl‘F.'l'l.'-'.'h{: |"||'E!UT'EI|QIH, Tﬁgeminal NEUTE|QIE]-
Lidocaine wio epi: 0.5-2%, 4.5 mg/kg, max 300 mq or Lidocaine with epi: 0.5-2%, 7 mgfkg, max 500 mg Do not combine NSAID’s and remember PPI! mﬂﬂﬂlr_lﬂ 0.2-1%

Parentral Regimen s e iz g Chronic Neuropathic Pain (Post-herpetic Neuralgia, Trigeminal Neuralgia)
IV Metoclopramide:10 mg (slow infusion over 10—15 min), can be repeated in 1-2 h A.“ﬁ IIE!:II Eﬁﬁﬂntﬁ:

IV Prochlorperazine:10 mg (slow infusion over 10-15 min) Hﬂ“]'ipt}'li“&, Alml.mpmmE

with IV Diphenhydramine: 25-50 mg (for akathisia/agitation prophylaxis), can be repeated in 1-2 h

Calcium Channels (Central) Blocking Agents
Gabapentin, Pregabalin Acute Post-Operative Pain

IV Chlorpromazine: 12.5 mg (slow infusion in 500 ml over 30 min)

Refractory cases:

IV Ketorolac: 10—15 mg

IV Magnesium: 1-2 gm over 30-60 min IV Haldol: 2.5-5 mg IV (slow infusion over 15-30 min) A.El.:ﬂ HEI.. 'ﬂpﬂhiﬂ Pﬂil‘l
IV Valproate Sodium: 500 mg-1000 mg IV over 60 min, may repeat in 2h IV Propofol (sub-anaesthetic doses, intractable migraine): 10 mg IVP g5 min until HA is tolerable (max dose 100 mg) Chromic m“ml}ﬂﬂ]m Pain {"H‘-’E Falsies, NE”[E*JEE}
IV Dexamethasone: 10 mg IV (decreases migraine recurrence) Ketamine (Sub-dissociative Dose, SDK): Diabetic HE“mpﬂﬂ]f

Post-herpetic Neuropathy
Sciati

SC Sumatriptan (migraine): 6mg (within 1hr of onset, 12mg 1hr later if needed) - IV:0.1-0.3 mg/kg over 15-30 min, +/- continuous IV infusion at 0.15-0.2 mg/kg/h

- SC 0.10.3 mg/kg over 15-30 min, +/- continuous SQ infusion at 0.15-0.2 mg/kg/h

| ~ Fibromyalgia
DI'HI g : - — = = n
o — PO uprofen: 400 mg B 3 days (i days wit 1200 my) Cox-1, Cox-2-Enzyme Inhibitors
traumatic) Acetami APAP, Paracetamol): 500 mg, best if combined with NSAID’ ) . : - - E :
HORER G B : PO Naproxen: 500 mg 12 x 3 days (max 5 days). NSAID’s: Acute MSK Pain (Sprains, Strains, Contusions, Fractures, Dislocations,
Ibuprofen: 400 mg, or Naproxen: 500 mg, or Diclefenac: 50 mg, or Ketorolac: 10 mg. : E'LIDIU}EEIﬁ-L‘JnS, TEFH:'WH]DE“'“EE, AﬂhfﬂlgiﬂE, Bﬂ:h Flain}
Topical Regimen: e A e Ibuprofen Acute Visceral Pain (Renal and Biliary Colic, Abdominal Pair)
Topical Diclofenac Patch (Gel): a single patch or thin layer to the affected area. PO Acetaminophen (APAP, Paracetamol): 500 mg PO qéh x 3 days (max 1500 mgiiay), Best f combined with NSAID's Naproxen Acute Soft Tissue Pain {lacerations, contusions, foreign bodies, abscesses)
Topical Lidocaine (4-5% patch, 2% cream): up to two patches or thin layer of cream to the affected area. Diclofenac Acute Headache
e S Ketoprofen Chronic MSK Pain (Csteoarthritis, Eheumatoid Arthritis, Gout)
Topical Regimen: “Etﬂl l:lhl:
Regional Anaesthesia (UGRA, for fracture, dislocations, abscess, septic joints, inflammation): Topical Diclofenac Gel/Patch: Apply patch to affected area q12h for 5-7 days. Acetamin [I'|El|l en
Bupivacaine wlo epi: 0.25-0.5%, max 2.5 mg/kg, or Bupivacaine with epi: 0.25-0.5%, max 3.0 ma/kg. Topical Lidocaine (4-5% patch, 2% cream): apply up to 2 patches to affscted area for 12 b, then 12-h pafch-free {posesibls Cooe-3 inhibstion)
Lidocaine wio epi- 0.5-2%, 4 5 mgrkg, max 300 mg, or Lidocaine with epi- 0.5-2%, 7 mg/kg, max 500 mg. ) EE ntral Alpha 1-. 2 REEEDtﬂr Aﬂﬂnlﬁt
Chloroprocaine 2-3%, max 11 _ = g . -
PIECHINE S LSS Topical Capsaicin (0.025-0.15% cream) apply q12h to affected area x 5-7 days. Clonidine Acute Pain (Neuropathic)
Ropivacaine: 0.2-1%, max 3 mg/kg. it contact it s e Dexmedetomidine Chronic Pain {neuropathic pain, vaso-occlusive sickle cell painful crisis)
Parenteral Regimen:
IV Ketorolac:10-15 mg IV, Diclofenac 50-75 mg IV, Metamizole 500mg-1000mg IV D1 _2 REEEptﬂ r Antagﬂ“ |5t5
IV Lidocaine: 1.5 of 2% (preservative-free Lidocaine-cardiac or pre-made b 15 minutes (max dose 200 . . A
16 TGS SR SRS EEE e S S DA G SHE S s Haloperidol Acute Pain (Migraine Headache)
ma)- Droperidol Chronic Abdominal Pain
IV Acetaminophen (APAP, Paracetamol): 1 g over 15 min (as adjunct to opioid/non-opioid) "E’lﬂtlﬂpfﬂﬂlid& .[]Fﬂi;_: yrﬂ"i[i“g Syndrome
Ketamine (Sub-dissociative Dose, SDK) Pmchlmpemﬂne
- IV:0.1-0.3 mglkg over 15-30 min, +/- continuous IV infusion at 0.15-0.2 mg/kg/h T . —
- SC:01-03myhgover 1530 min, - coninuous SQ nsion t0.15-02mphgh GABA Receptor Agonist/NMDA Antagonist
- Intranasal (IN): 0.5-1 mgfkg (weight-based) g5—10 min (consider using highly concentrated solutions: Adults: 100 pg/mL, h’ll’-l[:l'ahl & m gr ﬂi“ & H 63 I]lElEh o
Peds: 50 pg/mL; No more than 0.3-0.5 mL/per nostril).
- Nitrous Oxide (Inhalation): 50/50 mix, max 70/30 mix (single agent for mild painful procedures, adjunct to opioids, non- EHT_E1 ﬁH T_3 R‘Eﬂﬂﬂtﬂ r Antan onists
opioids, regionallhematoma blocks).
NEUROPATHIC | Oral Analgesics: PO Ibuprofen: 400 mg g&h = 3 days (max 5 days with 1200 mg/d).
PAIN Ibuprofen: 400 mg, or Naproxen: 500 mg, or Diclofenac: 50 mg, or Ketorolac: 10 mg_ : :
PO Acetaminophen (APAP, Paracetamol): 500 mg PO gbh x 3 days (max 1500 mg/day). Best if combined
Acetaminophen (APAP, Paracetamol): 500 mg, best if combined with Ibuprofen 400 mg or Naproxen 500 mg. it NSAID Z
3. -
Gabapentin (Neurontin): 100 mg po, fitration up by 100 mg QD up to 600-900 mg daily. m 5 HT'1 EEGE ptﬂr ﬁgﬂl‘l |5-t5
Pregabalin (Lyrica): 25 mg po, ttraion up by 25 mg up to 150 g daily e = Sumatriptan Acute Pain (Migraine Headache, Cluster Headachs)
Lidocaine 5% patch (up fo two patches to affected area). PO Diclofenac: 50 mg q8h x 3 days (max 5 days).
Parenteral Regimen: i
T ST ————— —I) NMDA/Glutamate Receptor Antagonists
Ketamine (Sub-dissociative Dose, SDK) | | c Ketamine Acute Traumatic/Non-traumatic Pain: Abdominal/Flank/Back Pain,
-~ IV: 0.1-0.3 mg/kg over 15-30 min, +/- confinuous IV infusion at 0.15-0.2 mg/kg/h PO Pregabalin: 25 mg qbh (tirae by 2> mg every ofher day up to 150 mg/day). Magnesium
- $Q0.1-0.3 mg/kg over 15-30 min, +/- continuous SQ infusion at 0.15-0.2 mg/kg/h Topical Diclofenac Gel/Patch' Apply thin layer to affected area q12h for 5-7 days: apply patch to affected area ﬁ Musculoskeletal Pain (Sprains, Sfrains, Contusions, Fractures, Dislocations,
- Intranasal (IN): 0.5-1 mglkg (weight-based) q5-10 min (consider using highly concentrated solutions: Adults100 pgimL: | q12h for 5-7 days. > Subluxations, Tendinopathies, Arthralgias, Back Pain),

Peds: 50 pg/mL. No more than 0.3-0.5 mU/per nostril), and fitrate to the effect.

Topical Lidocaine (2% cream): apply thin layer to affected area q12h = 5-7 days. I \ Eﬂ“ -I'iEElE I]ﬂi“ [la{:emm Emtlm']rm MH]
IV Magnesium: 1 g over 3045 min {(as adjunct to Ketaming) g .

: . ) ) . ) . Topical Lidocaine (4-5% patches): apply up to 2 patches to affected area for 12 h, then 12-h patch-free period).
IV Lidocaine: 1.5 mg/kg of 2% (preservative-free Lidocaine-cardiac or pre-made bags only) over 10—15 min (max dose 200 mg)

Abdominal Migraine Acute/Chronic Neuropathic Pain

+ continuous infusion at 1.5-2.5 mg/kg/h. Topical Capsaicin (0.025-0.15% cream): apply q12h to affected area = 57 days. Avoid contact with mucous .

Refractory Migraine Headache
IV Dexmedetomidine: 0.5—1 pg/kg over 10-15 min (Bolus); 0.1-0.2 pg/kg/h continuous infusion (range 0.1—1pg/kg/h) with membranes.
titration as needed. Vaso-occlusive Pﬂ-'ln.ll crisis of Sickle Cell Disease
IV Clonidine: 1.5-3.0 pg/kg over 10—~15 min (Bolus); 0.1-0.3 pg/kg/h continuous infusion with titration as needed * Please note the abuse potential of Lyrica/pregabalin in recreational drug use™ ﬂl“_wmm Pﬂlﬂfl- mm
Opioid-induced hyperalgesic states
Cancer-related pain

Regional Nerve Blocks for Acute Herpetic Neuralgia (cervico-facial, thoracic, or abdominal distribution):

Opioid Receptor Agonists (Mu-receptors)

Bupivacaine| wio epic 0.25-0.5%, max 2.5 mg/kg, or Bupivacaine with epi: 0.25-0.5%, max 3.0 mg/kg.
Lidocaine w/o epi: 0.5-2%, 4.5 mg/kg, max 300 mg or Lidocaine with epi: 0.5-2%, 7 mg/kg, max 500 mg

Chloroprocaine 2-3%, max 11 mg/kg

TRPV1 Receptor Agonists

Acetaminophen MSK Pain (Sprains, Strains, Contusions, Fractures, Dislocations, Subluxations,
{ue= at laast a8 an adjunct with all pain, Tendinopathies, Arthralgias, Back Pain),
Wi ok combmeRet Soft Tissue Pain (lacerations, contusions, abscesses)

. s Musculoskeletal Pain (Sprains, 3frains, Contusions)
Lfsacy Herpetic/Post herpetic Neuralgia

Do not combine NSAID’s and remember PPI!

N INA

Volatile Anesthetic (Endogenous Opioid Receptor Agonists)

1139-114313

I . ik .

THIS IS NOT A FORMULARY. ALWAYS ADHERE TO LOCAL CLINICAL GUIDELINES.
In all cases, use physiotherapy where possible. Do not mix NSAIDS. Gonsider PPI (Lansoprazole etc) when using NSAIDS. Local formularies should be consulted for dosing.

We are NOT stating that opioids should never be used In clinical practice - we advocate a multimodal analgesic technique to manage pain, in order to reduce opioid use.
CHECK ALL DRUG DOSES IN A FORMULARY & SEEK SENIOR GUIDANGE.




